



SPAN FORGING PVT. LTD.

Manufacturers of : Steel Forging, CNC Turned Components & Gears

Works : Village - Tatarpur (Near Prithla) Teh. Palwal, Distt. Faridabad, Cell : 9810010535

Ref. No.....

Date.....

TEST REPORT

1 to: M/s Nov Sara India Pvt. Ltd.
7/1, Pritam Road, Unit-II
Dehradun-248001

Report No.

587

D.O.T.

08-072011

D.O.R

7/7/2011

le Description

56MM DIA

Sample No.

6392A

Heat No.

JU-25E

RESULTS

Chemical Analysis
By Spectrometer

Sample ID

J.O No.

Element	%
Carbon	0.0666
Silicon	0.392
Sulphur	0.0176
Phosphorus	0.0341
Manganese	1.13
Nickel	10.26
Chromium	17.01
Molybdenum	2.08
Vanadium	0.0737
Copper	0.417
Tungsten	0
Cobalt	0.198
Aluminium	0.0059
Titanium	0.0077
Iron	68.20

Checked By
Arun Mishra



Autorised Signatory
(Q.M / T.M)

result listed refer only to the tested samples and applicable parameters. Endorsement of product is neither inferred nor implied.
Liability of our Laboratory is limited to the invoiced amount. No liability will be accepted after the sample is taken back.
report can not be used as an evidence in a court of law.
samples will be destroyed after 15 days.
Complaints about this report should be communicated within 7 days of issue of this report.
report shall not be reproduced except in full, without the written permission of the Laboratory.
Covered under NABL Scope.



CUSTOMER : M/S. SHAKUMBHRI TRADERS

CERTIFICATE : No. 104

DATE: 12-07-2011

[illegible]

Remark:-

Material Confirms as under AISI GRADE - 316 GR.

DESPATCH DETAIL:

LENGTH	STD
TRUCK No.	HR-38-E-6613

QSP → 10/10/2021
QSP → 10/10/2021

7, 0, 2, 2, 2, 2, 2